
 

 

��������	
����	
	
�����	
�������
�
�

�
�
�
�

������������������������
�
�
�

������
���	
	
�����	
����������������	��
��
������� ���	����
�!	���"�#�$�%&��

�
�
�
�

’�������(�



 

 

��������	
����	
	
�����	
�
������

�
�

)
	)�
	*���
�
�

������������������������
�
�
�

������
���	
	
�����	
����������������	��
��
������� ���	����
�!	���"�#�$�%&��

�

�
�

’�������(�
�
�
�
�

)
	)�
	*�+��
�

��
������� ���	���,�-��		
��-���.)�����/��#�
�������������������
��

�
�

�0�12/345�6����(��72"������ 0"",88�,"3/",,2/"3��0��9"1��/"�#



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas i Burns & McDonnell 

TABLE OF CONTENTS 

Page No. 

0.0� EXECUTIVE SUMMARY ................................................................................... 0-1�
[...]
6.2� Capital Planning Schedule ................................................................................... 6-1�
6.3� Economic Evaluations ........................................... Error! Bookmark not defined.�
6.4� Non-economic Evaluations ................................................................................ 6-10�

APPENDIX A – CURRENT OPERATING PERMITS�

APPENDIX A1 – PLANT 1 AND PLANT 2 OPERATING PERMIT (M-AR94-IO01)�
APPENDIX A2 – PLANT 3 OPERATING PERMIT (M-AR94-OO03)�
APPENDIX A3 – PLANT 4 OPERATING PERMIT (M-WA01-OO02)�
APPENDIX A4 – PLANT 5 OPERATING PERMIT (M-AR94-OO05)�



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas iii Burns & McDonnell 

APPENDIX B – MINUTES FROM PERMITTING MEETING WITH KDHE (JUNE 20, 
2016)�

APPENDIX C – SUMMARY OF PLANT IMPROVEMENTS�
 



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas iv Burns & McDonnell 

LIST OF TABLES 

Page No. 

Table 0-1: Scenario 1 CIP Opinion of Probable Construction Cost Summary............................ 0-4�
Table 0-2: Scenario 2 CIP Opinion of Probable Construction Cost Summary............................ 0-5�
Table 0-3: Scenario 3 CIP Opinion of Probable Construction Cost Summary............................ 0-7�
Table 0-4: Scenario 4 CIP Opinion of Probable Construction Cost Summary............................ 0-8�
Table 0-5: Scenario 5 CIP Opinion of Probable Construction Cost Summary............................ 0-9�
Table 0-6: Plant 3 CIP Opinion of Probable Construction Cost Summary ............................... 0-10�
Table 0-7: Plant 4 CIP Opinion of Probable Construction Cost Summary ............................... 0-11�
Table 0-8: Lift Station CIP Opinions of Probable Construction Cost Summary ....................... 0-12�
Table 2-1: Plant 1 Headworks Hydraulic Capacity ..................................................................... 2-2�
Table 2-2: Plant 2 Current Effluent Limits* ................................................................................ 2-7�
Table 2-3: Plant 1 Summary of 303(d) List of Impairments ....................................................... 2-8�
Table 2-4: Plant 1 Equipment Capacities................................................................................... 2-14�
Table 2-5: Plant 2 Unit Process Capacities ................................................................................ 2-19�
Table 2-6: Plant 2 Current Effluent Limits ................................................................................ 2-25�
Table 2-7: Plant 2 Summary of 303(d) List of Impairments ..................................................... 2-26�
Table 2-8: Plant 2 DAFT Components ...................................................................................... 2-38�
Table 2-9: Plant 2 Liquid Stream Equipment Capacities........................................................... 2-39�
Table 2-10: Plant 2 Solids Stream Equipment Capacities ......................................................... 2-41�
Table 2-11: Plant 5 Historical Design Influent Wastewater Characteristics ............................. 2-50�
Table 2-12: Plant 5 Current Effluent Limits .............................................................................. 2-54�
Table 2-13: Plant 5 Summary of 303(d) List of Impairments ................................................... 2-56�
Table 2-14: Plant 5 Summary of Existing Equipment ............................................................... 2-64�
Table 2-15: Plant 2 and Plant 5 Design Loadings for Scenario 1 Improvements ...................... 2-74�
Table 2-16: Scenario 1 Opinion of Probable Construction Cost Summary ............................... 2-91�
Table 2-17: Plant 2 Design Loadings for Scenario 2 Improvements ......................................... 2-97�
Table 2-18: Scenario 2 Opinion of Probable Construction Cost Summary ............................. 2-111�
Table 2-19: Plant 1, Plant 2 and Plant 5 Design Loadings for Scenario 3 Improvements....... 2-114�
Table 2-20: Scenario 3 Opinion of Probable Construction Cost Summary ............................. 2-135�
Table 2-21: Plant 1, Plant 2 and Plant 5 Design Loadings for Scenario 4 Improvements....... 2-140�
Table 2-22: Scenario 4 Opinion of Probable Construction Cost Summary ............................. 2-159�
Table 2-23: Plant 1, Plant 2 and Plant 5 Design Loadings for Scenario 5 Improvements....... 2-163�
Table 2-24: Scenario 5 Opinion of Probable Construction Cost Summary ............................. 2-182�
Table 3-1: Plant 3 Design Influent Wastewater Characteristics .................................................. 3-2�
Table 3-2: Plant 3 Design Loadings for 4.0 MGD Improvements .............................................. 3-6�
Table 3-3: Plant 3 Current Effluent Limits .................................................................................. 3-7�
Table 3-4: Plant 3 Summary of 303(d) List of Impairments ....................................................... 3-8�
Table 3-5: Plant 3 Liquid Stream Equipment Capacities........................................................... 3-16�
Table 3-6: Plant 3 Solids Stream Equipment Capacities ........................................................... 3-17�
Table 3-7: Plant 3 Recent Improvements................................................................................... 3-18�
Table 3-8: Summary of Medium Pressure versus Low Pressure UV Disinfection 

Systems ................................................................................................................. 3-19�
Table 3-9: Plant 3 Rehabilitation and Expansion Cost Summary.............................................. 3-27�



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas v Burns & McDonnell 

Table 4-1: Plant 4 Design Influent Wastewater Characteristics .................................................. 4-2�
Table 4-2: Plant 4 Design Loadings for 9.0 MGD Improvements (Phase III) ............................ 4-6�
Table 4-3: Plant 4 Current Effluent Limits .................................................................................. 4-7�
Table 4-4: Plant 4 Phase II Effluent Design Basis ....................................................................... 4-8�
Table 4-5: Plant 4 Summary of 303(d) List of Impairments ....................................................... 4-9�
Table 4-6: Plant 4 Liquid Stream Equipment Capacities........................................................... 4-18�
Table 4-7: Plant 4 Solids Stream Equipment Capacities ........................................................... 4-19�
Table 4-8: Plant 4 Summary of Phase II Improvements ............................................................ 4-25�
Table 4-9: Plant 4 Rehabilitation and Expansion Cost Summary.............................................. 4-35�
Table 5-1: Lift Stations Owned and Operated by the City of Wichita ........................................ 5-1�
Table 5-2: Lift Stations Hydraulically Modeled .......................................................................... 5-3�
Table 5-3: Opinions of Probable Cost for Lift Station Improvements ........................................ 5-5�
Table 6-1: Scenario 1 Capital Improvement Plan ........................................................................ 6-2�
Table 6-2: Scenario 2 Capital Improvement Plan ........................................................................ 6-3�
Table 6-3: Scenario 3 Capital Improvement Plan ........................................................................ 6-4�
Table 6-4: Scenario 4 Capital Improvement Plan ........................................................................ 6-5�
Table 6-5: Scenario 5 Capital Improvement Plan ........................................................................ 6-6�
Table 6-6: Plant 3 Capital Improvement Plan .............................................................................. 6-7�
Table 6-7: Plant 4 Capital Improvement Plan .............................................................................. 6-8�
Table 6-8: Lift Station Capital Improvement Plan ...................................................................... 6-9�
Table 6-9: Revenue Sufficiency Findings.................................................................................. 6-16�
 



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas vi Burns & McDonnell 

LIST OF FIGURES 

Page No. 

Figure 1-1: Projected 2045 Service Areas for City of Wichita .................................................... 1-2�
Figure 2-1: Plant 1 Historical Influent Flow Data ....................................................................... 2-2�
Figure 2-2: Plant 1 Historical Influent BOD Data ....................................................................... 2-3�
Figure 2-3: Plant 1 Historical Influent TSS Data......................................................................... 2-4�
Figure 2-4: Plant 1 Historical Influent Total Kjeldahl Nitrogen Data ......................................... 2-4�
Figure 2-5: Plant 1 Historical Influent Total Phosphorus Data ................................................... 2-5�
Figure 2-6: Plant 1 Process Flow Diagram ................................................................................ 2-10�
Figure 2-7: Plant 1 Bar Screens ................................................................................................. 2-11�
Figure 2-8: Plant 1 Influent Pumps ............................................................................................ 2-11�
Figure 2-9: Plant 1 Diversion Structure ..................................................................................... 2-12�
Figure 2-10: Plant 1 Extraneous Flow Holding Basins ............................................................. 2-13�
Figure 2-11: Plant 1 Extraneous Flow Holding Lagoon ............................................................ 2-13�
Figure 2-12: Plant 1 Corroded Bar Screen ................................................................................. 2-15�
Figure 2-13: Plant 1 Screenings Dewatering Auger .................................................................. 2-15�
Figure 2-14: Plant 1 Corroded Influent Pump Base................................................................... 2-16�
Figure 2-15: Plant 1 Grit Classifier ............................................................................................ 2-17�
Figure 2-16: Plant 2 Historical Influent Flow Data (Excluding Plant 1 Flow) .......................... 2-20�
Figure 2-17: Plant 2 Historical Influent BOD Data ................................................................... 2-21�
Figure 2-18: Plant 2 Historical Influent TSS Data..................................................................... 2-21�
Figure 2-19: Plant 2 Historical Influent Total Kjeldahl Nitrogen Data ..................................... 2-22�
Figure 2-20: Plant 2 Historical Influent Total Phosphorus Data ............................................... 2-23�
Figure 2-21: Plant 2 Process Flow Schematic ........................................................................... 2-28�
Figure 2-22: Plant 2 Influent Bar Screen ................................................................................... 2-29�
Figure 2-23: Push Off Box Unloading Solids for Routine Disposal ......................................... 2-30�
Figure 2-24: Biofilter for Headworks Odor Control .................................................................. 2-30�
Figure 2-25: Plant 2 180-ft Primary Clarifier ............................................................................ 2-31�
Figure 2-26: 200-ft. Diameter Trickling Filter with Rock Media .............................................. 2-32�
Figure 2-27: One of Two Intermediate Clarifiers at Plant 2 ...................................................... 2-33�
Figure 2-28: One of Six Aeration Basins at Plant 2................................................................... 2-34�
Figure 2-29: Two RAS Pumps Dedicated to Aeration Basin .................................................... 2-35�
Figure 2-30: Covered Open-Channel UV Disinfection at Plant 2 ............................................. 2-36�
Figure 2-31: One of Three Static Re-aeration “Oxycharger” Units at Plant 2 .......................... 2-37�
Figure 2-32: Two of Four Belt Filter Presses at Plant 2 ............................................................ 2-39�
Figure 2-33: Screenings Conveyor Should Be At Steeper Angle to Facilitate 

Conveyance .......................................................................................................... 2-43�
Figure 2-34: Corrosion of Ductwork and Concrete Walls in the Headworks............................ 2-44�
Figure 2-35: Intermediate Clarifiers Show Heavy Corrosion of Stand Pivot and 

Walkway ............................................................................................................... 2-45�
Figure 2-36: Excessive Grease and Oil in the Intermediate Pump Station Wet Well ............... 2-46�
Figure 2-37: Uneven Spray Distribution in Trickling Filters Due to Pivot Arm 

Corrosion .............................................................................................................. 2-46�
Figure 2-38: Corroded Clarification Splitter Structure .............................................................. 2-47�



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas vii Burns & McDonnell 

Figure 2-39: Plant 5 Historical Influent Flow Data ................................................................... 2-51�
Figure 2-40: Plant 5 Historical Influent BOD Data ................................................................... 2-51�
Figure 2-41: Plant 5 Historical Influent TSS Data..................................................................... 2-52�
Figure 2-42: Plant 5 Historical Influent Ammonia-Nitrogen Data ............................................ 2-53�
Figure 2-43: Plant 5 Historical Influent Total Phosphorus Data ............................................... 2-53�
Figure 2-44: Plant 5 Process Flow Diagram .............................................................................. 2-58�
Figure 2-45: Plant 5 Rotary Drum Screens ................................................................................ 2-59�
Figure 2-46: Plant 5 Washer Compactor ................................................................................... 2-59�
Figure 2-47: Plant 5 Biological Treatment Trains ..................................................................... 2-60�
Figure 2-48: GE ZeeWeed 500 MBR Cassette .......................................................................... 2-61�
Figure 2-49: Plant 5 MBR Process and Cleaning System ......................................................... 2-62�
Figure 2-50: Plant 5 UV Disinfection ........................................................................................ 2-63�
Figure 2-51: Plant 5 Rotary Drum Screen Clogging ................................................................. 2-66�
Figure 2-52: Indications on Wall of Aeration Basin Show Foaming at Plant 5 ........................ 2-67�
Figure 2-53: Plant 5 Permeate Pump Corrosion ........................................................................ 2-68�
Figure 2-54: Plant 5 Sodium Hypochlorite Feed ....................................................................... 2-69�
Figure 2-55: Plant 5 Boiler System ............................................................................................ 2-70�
Figure 2-56: Plant 5 Louvers ..................................................................................................... 2-70�
Figure 2-57: Scenario 1 Plant 1 Improvements Process Flow Diagram .................................... 2-76�
Figure 2-58: Scenario 1 Plant 2 Liquid Stream Improvements Process Flow Diagram ............ 2-77�
[...]
Figure 3-7: Plant 3 Influent Screening and Grit Removal ......................................................... 3-11�
Figure 3-8: Plant 3 Grit Dewatering Unit (left) and Conveyor (right) ...................................... 3-11�
Figure 3-9: Plant 3 Biological Treatment Trains ....................................................................... 3-12�
Figure 3-10: Plant 3 Clarifiers ................................................................................................... 3-13�
Figure 3-11: Plant 3 Tertiary Filters .......................................................................................... 3-13�
Figure 3-12: Plant 3 UV Disinfection System ........................................................................... 3-14�
Figure 3-13: Plant 3 Gravity Belt Thickener ............................................................................. 3-15�
Figure 3-14: Plant 3 Existing Influent Pump Station Flow Diagram ........................................ 3-23�
Figure 3-15: Plant 3 Expanded Solids Handling System Diagram ............................................ 3-26�
Figure 4-1: Plant 4 Historical Influent Flow Data ....................................................................... 4-3�
Figure 4-2: Plant 4 Historical Influent BOD Data ....................................................................... 4-3�
Figure 4-3: Plant 4 Historical Influent TSS Data......................................................................... 4-4�
Figure 4-4: Plant 4 Historical Influent Ammonia Data ............................................................... 4-4�
Figure 4-5: Plant 4 Influent Total Phosphorus Data .................................................................... 4-5�
Figure 4-6: Plant 4 Liquid Stream Process Flow Diagram ........................................................ 4-11�
Figure 4-7: Plant 4 Solid Stream Process Flow Diagram .......................................................... 4-12�
Figure 4-8: Plant 4 Influent Pumps ............................................................................................ 4-13�
Figure 4-9: Plant 4 Influent Screens .......................................................................................... 4-13�
Figure 4-10: Plant 4 Anaerobic and Anoxic Basins ................................................................... 4-14�
Figure 4-11: Plant 4 Aeration Basin .......................................................................................... 4-15�
Figure 4-12: Plant 4 80-ft Final Clarifier ................................................................................... 4-16�
Figure 4-13: Plant 4 Chlorine Contact Chamber ....................................................................... 4-16�
Figure 4-14: Plant 4 Digesters ................................................................................................... 4-17�
Figure 4-15: Plant 4 Influent Pump Station Corrosion .............................................................. 4-20�
Figure 4-16: Plant 4 Headworks Corrosion ............................................................................... 4-21�
Figure 4-17: Plant 4 Effluent Parshall Flume ............................................................................ 4-22�
Figure 4-18: Plant 4 Chlorine Gas Disinfection ........................................................................ 4-22�
Figure 4-19: Plant 4 Cascade Aerator ........................................................................................ 4-23�
Figure 4-20: Plant 4 Digester Walls in Need of Repair ............................................................. 4-24�
Figure 4-21: Plant 4 Phase III Improvements Process Flow Diagram....................................... 4-30�
Figure 6-1: Annual Revenue Increases by Scenario .................................................................. 6-17�
Figure 6-2: Scenario 1 Capital Improvements Plan ................................................................... 6-18�
Figure 6-3: Scenario 2 Capital Improvements Plan ................................................................... 6-19�
Figure 6-4: Scenario 3 Capital Improvements Plan ................................................................... 6-20�
Figure 6-5: Scenario 4 Capital Improvements Plan ................................................................... 6-20�
Figure 6-6: Scenario 5 Capital Improvements Plan ................................................................... 6-21�
 



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas ix Burns & McDonnell 

LIST OF ABBREVIATIONS 

Abbreviation Term/Phrase/Name 

ADF Average day flow 

BOD Biochemical oxygen demand 

BMcD Burns & McDonnell 

BNR Biological nutrient removal 

DMR Discharge Monitoring Report 

DO Dissolved oxygen 

EPA Environmental Protection Agency 

FEMA Federal Emergency Management Agency 

FOG Fats, oils, and grease 

ft Feet 

gpd Gallons per day 

gph Gallons per hour 

gpm Gallons per minute 

hp Horsepower 

hr Hour 

HVAC Heating, ventilation, and air conditioning  

IPS Influent pump station 

KDHE Kansas Department of Health and Environment 

lbs Pounds 

MBR Membrane bioreactor 

MGD Million gallons per day 



Wastewater Treatment Plant Evaluation  List of Abbreviations 

City of Wichita, Kansas x Burns & McDonnell 

Abbreviation Term/Phrase/Name 

mg/L Milligrams per liter 

MLSS Mixed liquor suspended solids 

NFPA National Fire Protection Association  

NH3-N Ammonia-nitrogen 

O&M Operations and maintenance 

lbs/day Pounds per day 

psi Pounds per square inch 

RAS Return activated sludge 

RCP Reinforced Concrete Pipe 

RDT Rotary drum thickener 

scfm Standard cubic feet per minute 

SRT Solids retention time 

TKN Total Kjeldahl nitrogen 

TMDL Total maximum daily load 

TN Total nitrogen 

TP Total phosphorus 

TSS Total suspended solids 

UV Ultraviolet 

UVT Ultraviolet transmittance 

VFD Variable frequency drive 

WAS Waste activated sludge 

WWTP Wastewater treatment plant 

 



Wastewater Treatment Plant Evaluation  Executive Summary 

City of Wichita, Kansas 0-1 Burns & McDonnell 

0.0 EXECUTIVE SUMMARY 

Burns & McDonnell assisted the City of Wichita’s Public Works & Utilities Department in developing a 

Sanitary Sewer Master Plan to prepare for projected changes in Wichita’s population, problems caused by 

aging infrastructure, and treatment challenges posed by stricter regulatory nutrient removal requirements 

anticipated through the year 2045. Burns & McDonnell developed Capital Improvements Plans (CIPs) for 

performance, growth, and regulatory-driven improvements at each of the five wastewater treatment plants 

(WWTPs) and lift stations. If implemented, these CIPs would help mitigate risks of overloading the 

City’s wastewater infrastructure and violating future permit requirements. A discussion of WWTP and lift 

station improvements and their associated CIPs are discussed in this report. 

Each of the five WWTPs serves a different service area within the City of Wichita. Burns & McDonnell 

performed hydraulic modeling of each service area to predict flowrates through the planning year of 2045. 

Plants 1, 2 and 5 are hydraulically connected and the service areas for these three plants are combined for 

the purposes of this report. In total, average daily flowrates in the service areas served by Plants 1, 2 and 5 

are projected to increase from approximately 34 million gallons per day (MGD) in 2015 to 42 MGD by 

2045. Plant 3, serving western Wichita, has flowrates projected to grow from approximately 1.0 MGD to 

2.2 MGD by 2045. Plant 4, serving northeastern Wichita, has flowrates projected to grow from 

approximately 2 MGD to more than 7 MGD by 2045. 

0.1 Capital Improvement Plans for Wastewater Treatment Plants 

Aging infrastructure (performance), projected hydraulic flowrates (growth), and anticipated nutrient 

removal requirements (regulatory) are the main drivers for WWTP CIPs in this report. Given that Plants 

1, 2 and 5 are hydraulically connected, there are multiple alternatives for treating influent flow from the 

three service areas. Working closely with the City of Wichita, Burns & McDonnell developed five 

treatment scenarios to accommodate future increased flows and loadings and meet anticipated regulatory 

requirements for nutrient removal.  

0.1.1 Scenario 1 Capital Improvement Plan 

In Scenario 1, flows from the Plant 1 service area would continue to be pre-treated at Plant 1 before being 

pumped to Plant 2 for further treatment. The extraneous flow holding basins at Plant 1 would continue to 

be used during significant wet weather events. At Plant 2, a 36-MGD plant capable of biological nutrient 

removal (BNR) would be constructed to treat the majority of flow in the three service areas. Plant 2 

would process solids for the Plant 1 and Plant 2 service areas. Plant 5 would be rehabilitated and built-out 



Wastewater Treatment Plant Evaluation  Executive Summary 

City of Wichita, Kansas 0-2 Burns & McDonnell 

to 6.0 MGD, while flow in excess of 6.0 MGD would be pumped to Plant 2 via the Tyler Road Lift 

Station. On-site solids processing would be constructed at Plant 5. 

Plant 1 improvements in Scenario 1 include the following:  

1. Headworks: replacing the existing bar screens, replacing dewatering equipment, replacing 

influent pumps in-kind, constructing a grit removal system, and making improvements to the odor 

control system. 

Plant 2 improvements in Scenario 1 include the following: 

1. Headworks: replacing the existing bar screens, replacing the existing grit removal system to add 

capacity, replacing dewatering and conveying equipment, and improving the existing odor control 

system. 

2. Primary Clarification: rehabilitating two existing intermediate clarifiers and scum removal 

equipment to serve as primary clarifiers in the biological treatment process. 

3. Biological Treatment: constructing a new four-zone anaerobic basin and four-zone anoxic basin 

with mixers in each basin, rehabilitating six existing aeration basins and final clarifiers, and 

constructing two new aeration basins and final clarifiers identical to existing structures. 

4. Biological Treatment: installing new diffused air equipment in all aeration basins, replacing the 

existing centrifugal blowers, and installing blowers for the new biological trains.  

5. Biological Treatment: installing new internal recycle pumps for all aeration basins to return flow 

to the anoxic zones. 

6. Final Clarification: installing new final clarifier equipment, including clarifier mechanisms and 

return activated sludge pumps. 

7. Chemical Feed: Installing chemical phosphorus removal equipment in the case of an upset to the 

BNR process. 

8. Solids Handling: constructing a new solids handling building to house new rotary drum 

thickeners, centrifuges and ancillary chemical feed equipment for solids thickening and 

dewatering. 

9. Solids Handling: providing sludge holding, including construction of three new waste activated 

sludge (WAS) holding tanks and two new thickened WAS/primary sludge holding tanks, and 

installing dome covers on three existing holding tanks for stabilized solids. 

Plant 5 improvements in Scenario 1 include the following: 



Wastewater Treatment Plant Evaluation  Executive Summary 

City of Wichita, Kansas 0-3 Burns & McDonnell 

10. Restoring 3.0 MGD treatment capacity to Plant 5 would be required prior to build-out. 

Improvements to rehabilitate existing equipment include the following: 

a. Installing prescreening and grit removal to protect the integrity of membranes downstream. 

b. Constructing an intermediate pump station to provide sufficient head throughout the Plant 5 

treatment process. 

c. Improving odor control by replacing media in the odor control units. 

d. Installing a chemical feed system for defoamer to be added to the biological process basins. 

e. Repairing headers on the membrane modules. 

11. Improvements required to increase treatment capacity to 6.0 MGD include the following: 

a. Adding membranes to two additional process trains. 

b. Installing air scour blowers, a process air blower, anoxic mixers, diffusers, recycle pumps, 

and permeate pumps for the biological trains. 

c. Increasing chemical storage via installation of an additional chemical storage tank. 

d. Installing an additional closed-vessel ultraviolet (UV) disinfection chamber. 

12. Solids handling improvements to facilitate on-site solids processing include:  

a. Increasing sludge pumping capacity throughout the solids handling process. 

b. Chemical feed equipment and storage for polymer addition. 

c. Installing a lime stabilization process. 

d. Construction of a new solids handling building to house solids handling equipment. 

e. Construction of a covered storage pad for sludge holding. 

An opinion of probable cost was developed for the improvements recommended in this scenario, as 

shown in Table 0-1. 

  



Wastewater Treatment Plant Evaluation  Executive Summary 

City of Wichita, Kansas 0-4 Burns & McDonnell 

Table 0-1: Scenario 1 CIP Opinion of Probable Construction Cost Summary 

Improvement Cost 

Plant 1 Improvements 

Headworks (4110) $21,000,000 

Plant 2 Improvements 

Headworks (4210) $32,000,000 

Biological Process (4220) $89,000,000 

Clarification (4230) $28,000,000 

Sludge Handling (4260) $40,000,000 

Plant 5 Improvements 

Headworks (4510) $2,800,000 

Aeration Process (4520) $11,450,000 

MBR System (4530) $4,050,000 

Disinfection (4540) $1,100,000 

Sludge Handling (4560) $16,700,000 

Scenario 1 CIP Total $246,100,000 

0.1.2 Scenario 2 Capital Improvement Plan 

Scenario 2 is similar to Scenario 1 in that Plant 1 pumps pre-treated flow to Plant 2, and Plant 2 serves as 

the largest plant in the three service areas. This scenario is unique from Scenario 1 in that Plant 2 would 

be the only wastewater treatment plant in the combined service area with a treatment capacity of 42 

MGD. Plant 1 would continue to serve as a pretreatment plant (as in Scenario 1), and Plant 5 would be 

decommissioned. All solids for the combined service area would be processed at Plant 2. Major 

improvements to Plant 1 would be the same as in Scenario 1: headworks improvements. No 

improvements would occur at Plant 5 under this scenario. Improvements at Plant 2 would be generally the 

same as in Scenario 1 – albeit at a slightly larger scale to accommodate the increase in capacity over 

Scenario 1. 

Plant 2 improvements in scenario 2 include the following, in addition to those improvements described 

for Scenario 1: 

1. Primary Clarification: rehabilitating three, rather than two, existing clarifiers and related scum 

removal equipment to serve as primary clarifiers in the biological treatment process. 

2. Biological Treatment: constructing a new three zone anaerobic basin and a new nine-zone anoxic 

basin with mixers in each basin. 



Wastewater Treatment Plant Evaluation  Executive Summary 

City of Wichita, Kansas 0-5 Burns & McDonnell 

3. Biological Treatment: constructing three, rather than two, new aeration basins and final clarifiers 

with new blowers, diffusers, clarifier mechanisms, and return activated sludge pumps. 

An opinion of probable cost was developed for the improvements recommended in this scenario, as 

shown in Table 0-2. 

Table 0-2: Scenario 2 CIP Opinion of Probable Construction Cost Summary 

Improvement Cost 

Plant 1 Improvements 

Headworks (4110) $21,000,000 

Plant 2 Improvements 

Headworks (4210) $34,000,000 

Biological Process (4220) $113,000,000 

Clarification (4230) $37,000,000 

Sludge Handling (4260) $49,000,000 

Plant 5 Improvements (Not Evaluated) 

Scenario 2 CIP Total $254,000,000 

0.1.3 Scenario 3 Capital Improvement Plan 

In Scenario 3, a 24-MGD plant capable of BNR would be constructed at Plant 1 to treat flows from the 

Plant 1 service area. Sludge would be thickened at Plant 1 before hauling to Plant 2 for stabilization and 
[...]
processes at Plant 1 through the planning period of 2045. Burns & McDonnell recommends further 

hydraulic analysis based on flow monitoring prior to implementation of the projects discussed herein. 

Plant 1, Plant 2, and Plant 5 are all hydraulically connected, thus, there are numerous treatment scenarios 

for the three service areas. The rated capacity of each plant depends on the alternative selected; 

consequently, design loadings for Plant 1 will vary. Refer to Section 2.4 for details on each of the 

scenarios and design loadings evaluated for the Plant 1, Plant 2, and Plant 5 service areas. 

2.1.2 Plant 1 Discharge Permitting Assessment 

This section describes current discharge limits for Plant 1 and identifies regulatory trends, which will 

likely impact the facility’s permitted discharge limits in the future. The City of Wichita will benefit from 

predicting future regulatory changes by being able to proactively improve treatment processes and 

operations to meet new standards as they become required. 

2.1.2.1 Current Discharge Limits 

Plant 1 is currently operating under Kansas Water Pollution Control Permit M-AR94-IO01, which 

became effective January 1, 2013. Permits are typically valid for five years, at which point they are 

subject to renewal, and the current permit expires on December 31, 2017 (Appendix A). Plant 1 and Plant 

2 operate under the same NPDES permit, as Plant 1 does not have its own active discharge point. The 

permit currently addresses the Plant 2 primary outfall 001A1, which discharges to the Arkansas River. 

The permit contains final effluent limits for BOD, TSS, pH, ammonia, E. coli, and dissolved oxygen 

(DO) (refer to Table 2-2).  

  



Wastewater Treatment Plant Evaluation  Plant 1, Plant 2, and Plant 5 

City of Wichita, Kansas 2-7 Burns & McDonnell 

Table 2-2: Plant 2 Current Effluent Limits* 

  

BOD TSS pH Ammonia E. Coli DO 
(Min 

Weekly 
Avg) 

Weekly 
Avg 

Monthly 
Avg 

Weekly 
Avg 

Monthly 
Avg 

Min Max Daily 
Max 

Monthly 
Avg 

Weekly 
Avg 

Monthly 
Avg 

Jan 45 30 45 30 6 9 9.1 7 - 2358 6 

Feb 45 30 45 30 6 9 9.1 7 - 2358 6 

Mar 45 30 45 30 6 9 9.1 4.3 - 2358 6 

Apr 40 25 45 30 6 9 9.1 3.8 4348 262 6 

May 40 25 45 30 6 9 9.1 3 4348 262 6 

June 30 20 45 30 6 9 9.1 2.3 4348 262 6 

July 30 20 45 30 6 9 9.1 2 4348 262 6 

Aug 30 20 45 30 6 9 9.1 2 4348 262 6 

Sept 40 25 45 30 6 9 9.1 3 4348 262 6 

Oct 40 25 45 30 6 9 9.1 4.3 4348 262 6 

Nov 45 30 45 30 6 9 9.1 6.7 - 2358 6 

Dec 45 30 45 30 6 9 9.1 7 - 2358 6 

*Flows from both Plant 1 and Plant 2 are treated at Plant 2, so the limits presented here apply to both plants 

2.1.2.2 Anticipated Discharge Limits 

Regulatory agencies are implementing more stringent effluent nutrient limitations to protect water quality. 

In 2004, the Environmental Protection Agency (EPA) mandated all states to develop nutrient water 

quality criteria. In response to this mandate, the Kansas Department of Health and Environment (KDHE) 

developed the Surface Water Nutrient Reduction Plan, a nutrient removal policy. This plan requires 

wastewater treatment plants greater than 1.0 MGD to meet technology-based nutrient removal limits (8 

mg/L or 10 mg/L for total nitrogen and 1 mg/L or 1.5 mg/L for total phosphorus). Generally, the process 

of establishing nutrient limits begins with analysis and modification of the 303(d) list of impaired waters, 

determination of total maximum daily loads for pollutants included in the 303(d) list, and development of 

facility-specific nutrient limits. The following sections discuss the anticipated permit limits for Plant 1.  

 303(d) List 

Under section 303(d) of the Clean Water Act, all states are required to identify all water bodies where 

State water quality standards are not being met, and submit a list of impaired waters to the EPA. Total 

Maximum Daily Loads (TMDLs) are developed based on the pollutants and water bodies identified in the 

303(d) list. Each water body on the 303(d) list is assigned a priority for a TMDL, based on the frequency, 

magnitude, and duration of the impairment.  



Wastewater Treatment Plant Evaluation  Plant 1, Plant 2, and Plant 5 

City of Wichita, Kansas 2-8 Burns & McDonnell 

A new list is developed approximately every two years, with the most recent list published in 2016. The 

2016 303(d) list identifies water bodies from the 2014 303(d) list that still require TMDLs, as well as new 

water bodies that require TMDLs. The Arkansas River was identified as an impaired waterbody on the 

2016 303(d) list; the impairments include total phosphorus (TP), biology, and E. coli (refer to Table 2-3).  

Table 2-3: Plant 1 Summary of 303(d) List of Impairments 

River Basin Stream/ Lake Impaired Use Impairment Station Body Type Priority 

Lower 
Arkansas 

Arkansas River Aquatic Life TP SC729 Watershed Scheduled 
for 2017 

Lower 
Arkansas 

Arkansas River Aquatic Life Biology SC729 Watershed Low 

Lower 
Arkansas 

Arkansas River Recreation E. coli SC729 Watershed High 

 TMDLs 

The 303(d) list is meant to identify waters that require TMDLs because existing effluent limitations of 

best management practices are not stringent enough to meet the state water quality standards. A TMDL 

establishes the maximum pollutant load to a waterbody, from both point and nonpoint sources, in order to 

achieve compliance with a water quality standard. TMDLs are developed by using mass balance 

calculations and water quality modeling of the water body. Based on the modeling results, contributors 

identified on the 303(d) list receive a waste load allocation, which establishes limits empirically and 

specific to the receiving waterbody. There are no approved TMDLs developed for the Wichita wastewater 

treatment plants (WWTPs). TMDLs will be developed for the pollutants identified in Table 2-3. 

 Anticipated Permit Limits 

The City met with representatives of KDHE to discuss anticipated regulatory requirements for Plant 2, 

which also impacts Plant 1. In 2013, the EPA established new ammonia criteria to protect freshwater 

mussels and snails. The recommended final acute ambient water quality criteria is 17 mg/L total 

ammonia-nitrogen and the final chronic ambient water quality criteria is 1.9 mg/L total ammonia-

nitrogen2. These new ammonia limits are scheduled to be adopted by KDHE in 2017. KDHE staff 

believes Plant 2 will be able to meet these limits without process modifications. 

                                                      
 
2 Federal Register, Volume 78 Issue 163 (Thursday, August 22, 2013). (n.d.). https://www.gpo.gov/fdsys/pkg/FR-
2013-08-22/html/2013-20307.htm 



Wastewater Treatment Plant Evaluation  Plant 1, Plant 2, and Plant 5 

City of Wichita, Kansas 2-9 Burns & McDonnell 

KDHE indicated the TMDLs for the Lower Arkansas River basin are anticipated to be completed in 2017, 

and TMDLs for TP and nitrate will affect the discharge limits set forth in the Plant 2 permit. At the time 

of the meeting (June 2016), KDHE suggested potential allocations for TP could be approximately 451 

pounds and/or 1 mg/L, and potential allocations for total nitrate could be approximately 4,511 pounds 

and/or 10 mg/L. Refer to Appendix B for minutes from the permitting meeting between KDHE and the 

City. A schedule of compliance for TP and TN discharge limits will likely be incorporated into the next 

permit cycle (the permit expiring in 2022), and final discharge limits will likely be incorporated into the 

2027 permit. Thus, biological nutrient removal improvements and operational changes will need to 

commence prior to 2027. 

2.1.3 Plant 1 Treatment Process 

The following sections describe the existing plant design and provide a high-level assessment of 

equipment performance. A proposed plan of improvements and associated CIP opinions of probable cost 

for five treatment scenarios for the Plant 1, Plant 2, and Plant 5 service areas are included in Section 2.4.  

2.1.3.1 Existing Plant Design 

Plant 1 was originally constructed with influent screening, influent pumping, primary clarification, 

biological treatment, and a solids handling system. However, these processes have been abandoned, and 

the plant now serves as a pump station with influent screening, sending screened flow to Plant 2 for 

treatment. Refer to Figure 2-6 for a process flow schematic of existing Plant 1 operation. 

 Headworks 

Wastewater is conveyed to the Plant 1 influent pump station via four interceptors (48-inch, 60-inch, 78-

inch, and 36-inch mains) and the four interceptors converge in an inlet channel prior to screening. The 

inlet channel diverges into two channels, one per influent wet well. Two screens are dedicated to each 

inlet channel. Screening is accomplished by four ¾-inch bar screens, each rated for 18 MGD (refer to 

Figure 2-7). A sluice channel is used to convey the screenings to a fine screen with a screw conveyor for 

dewatering.  

  



Wastewater Treatment Plant Evaluation  Plant 1, Plant 2, and Plant 5 

City of Wichita, Kansas 2-11 Burns & McDonnell 

 

Figure 2-7: Plant 1 Bar Screens 

The screened wastewater enters one of two influent wet wells, either the north wet well or the south wet 

well. Each wet well contains four horizontal centrifugal, each rated for 24 MGD, to pump wastewater 

from the respective wet well to Plant 2 (refer to Figure 2-8). Two pumps in each wet well are equipped 

with variable frequency drives (VFDs) to adjust the speed of the pumps based on the influent flow. 

Typically one wet well is operational at a given time, with the exception of significant wet weather 

events. The south wet well is typically operated during periods of high flow (i.e. the summer months), as 

the effluent from the extraneous flow holding basins is routed back to the south wet well.  

 

Figure 2-8: Plant 1 Influent Pumps 

The pumped flow is discharged vertically through one of two bell mouth pipes (Figure 2-9), which 

provides a nearly constant discharge pressure for the pumps. Discharge from the bell mouth is collected in 



Wastewater Treatment Plant Evaluation  Plant 1, Plant 2, and Plant 5 

City of Wichita, Kansas 2-12 Burns & McDonnell 

a concrete diversion structure and subsequently flows by gravity to Plant 2 for further treatment. The 

diversion structure contains four grit basins, however, the grit removal system is currently inoperable. 

 

Figure 2-9: Plant 1 Diversion Structure 

The transmission line from Plant 1, a 66-inch reinforced concrete pipe (RCP), conveys wastewater from 

the influent pump station to an influent control valve structure at Plant 2 and ultimately to a primary 

clarifier (approximately 3.4 miles). The influent control structure at Plant 2 contains a 48-inch butterfly 

valve that is intended to maintain full-pipe flow. 

 Extraneous Flow Basins 

During periods of significant rain, flow in excess of 80 MGD is diverted to the extraneous flow holding 

basins. Plant 1 is equipped with two five-million gallon concrete basins (Figure 2-10) and a 24-million 

gallon, concrete-lined lagoon (Figure 2-11). Flow is first conveyed to the two smaller holding basins, 

which subsequently overflow to the lagoon. Following the rain event, the extraneous flow is manually 

directed back to the influent pump station south wet well for treatment.  

 



Wastewater Treatment Plant Evaluation  Plant 1, Plant 2, and Plant 5 

City of Wichita, Kansas 2-13 Burns & McDonnell 

 

Figure 2-10: Plant 1 Extraneous Flow Holding Basins  

 

Figure 2-11: Plant 1 Extraneous Flow Holding Lagoon  

 Summary of Existing Plant Design 

Refer to Table 2-4 for a summary of the equipment capacities at Plant 1.  
  


